
COMPLETE BASKETBALL SYSTEM 
OWNER’S MANUAL

Keep this Product ID Number and use when contacting Customer Service:

MODEL N° 90136 

OWNER’S MANUAL

COPY



2

Save this owner’s manual for future reference and in the event that 
the manufacturer has to be contacted.

**U.S. and Canada customers ONLY**
IF ASSISTANCE IS NEEDED,

DO NOT CONTACT THE STORE!
CALL OUR CUSTOMER SERVICE DEPARTMENT at 

1 (800) 225-3865
HOURS: 7:00 a.m. to 5:00 p.m. Monday through Friday (Mountain Standard Time)

**Call or visit our Web site for Saturday hours**

Lifetime Products, Inc.

**For customers outside the U.S. or Canada, please contact the store for assistance.**

REGISTER YOUR LIFETIME PRODUCT TODAY!

We invite you to read our privacy policy at www.lifetime.com

REGISTER today!

There are benefits to registering your Lifetime product. With our new online product registration form, 

it’s fast and easy! Register with us at www.lifetime.com and enjoy these great benefits:

as NEW product notifications and special closeout promotions!

product, your warranty rights will not be diminished. But you will need to provide a sales 
receipt to verify your product purchase date before warranty service will be provided.

Maintaining your privacy is our long-standing policy at Lifetime. And you can rest as-
sured that Lifetime will not sell or provide your personal data to other third parties, or 
allow them to use your personal data for their own purposes.

1/17/2012

COPY



3

Most injuries are caused by misuse and/or not following instructions. Use caution when using this product.

To ensure safety, do not attempt to assemble this product without reading and 

materials for parts and/or additional instruction material. Before beginning assembly, 
identify and inventory all parts and hardware using the parts and hardware lists and 
identifiers in this document. Proper and complete assembly, use and supervision 

and/or operated properly. Failure to comply with any of the warnings in this 

result in property damage. Please heed all warnings and cautions.

DAMAGE AND WILL VOID WARRANTY.

SAFETY INSTRUCTIONS

BEFORE BEGINNING ASSEMBLY

Keep the hardware bags and their contents separate. If any parts 
are missing, call our Customer Service Department.

Identify and inventory all parts and hardware using the parts and 
hardware lists and identifiers in this document.

Test fit all Bolts by inserting them into their respective holes. If 

buildup from inside the holes. Do not scrape away all of the 
powder coating. Bare metal may rust. You may need to pound 
some Bolts into place with a hammer or mallet.

This product is intended for use by children ages 4 to 10, 

and is for outdoor residential use only.



TOOLS AND PARTS REQUIRED FOR THIS ASSEMBLY

*Two adults required to 

complete assembly*

Only adults should set up the product. Do not allow children 

in the setup area until assembly is complete.

1/2” Wrench

(1)

3/16” Allen Wrench

(1, included)



5

This area is located at the top, 

left-hand corner of the page 

and indicates which tools 

and hardware are needed to 

complete the assembly steps 

on a page.

Note:!

Refer to the following areas throughout the instructions  

to assist in the assembly process:

This area is usually located in the 

bottom, left-hand corner of a step 

and indicates that special attention 

is needed to perform a particular 

part of a step.

These areas are usually located in 

the bottom, right-hand corner of a 

step and indicate that damage to 

the product or serious injury may 

occur if the caution or warning is 

not heeded. WARNING

ASSEMBLY GUIDES

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

CAUTION



6

Playground and Surface Materials Instructions:

-

-

-

INSTALLATION & GROUND PREPARATION INSTRUCTIONS

PLAYGROUND AND SURFACE MATERIALS INSTRUCTIONS



7

OPERATING INSTRUCTIONS

MAINTENANCE INSTRUCTIONS

Disposal Instructions: 



8

-

-

-

-

5 ft 6 ft 7 ft 9 ft 10 ft 11 ft 12 ft

-- 6 in -- -- 9 in 12 in --

-- 6 in 9 in -- -- -- 12 in

6 in -- 9 in 12 in -- -- --

-- 6 in 9 in -- 12 in -- --

-- -- -- -- 6 in -- --

 

 

**The maximum fall height for this product is 60 in (152 cm). 

We recommend using 6 in (15 cm) of Double Shredded Bark Mulch.**



9

PARTS LIST
ID Item Description Qty

CPC 15
CPF 15
CPD
CPE 5
CPB Handhold 16

HARDWARE LIST
ID Item Description Qty

CPA Geodome Assembly Hardware Bag
ASI 17
ASE 27
ASN 1
ATL 5/16” Nut 17
ARL 88
ARN 11



10

Parts shown at 5% of Actual Size

PARTS IDENTIFIER

HARDWARE IDENTIFIER

GEODOME ASSEMBLY HARDWARE (CPA)

ASI ASE

ASN
ATL
5/16” Standard Nut

ARL

ARN

Head Bolt

CPD

CPE

CPC

CPB
Handhold



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

11

SEC 

1.1

ASI

ARL 

3/16”

Slide a Washer (ARL) over a 5/16” x t (ASI), then slide the Bolt 
through the two  and four Light Brown Tubes 

(CPD) in the order indicated by the numbers. Slide another Washer 
over the Bolt and secure with a 5/16” Standard Nut (ATL). Hold the 
Nut with a wrench while tightening the Bolt. Tighten completely to 
prevent movement.

ARL

ASI

ATL

Note:  Repeat this step five times, making five joints.!

ARL

CPD CPD

CPD

CPD

ATL

1
2

3

5 6



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

12

SEC 

1.2

ASEARN 

3/16”

Attach a Light Brown Tube (CPD) to the bottom of the assembly completed 
in the previous step (Joint A). Slide a  through a 
Washer (ARL) and the two Light Brown Tubes. Place a Washer over the 
Bolt and finger tighten a Nylock Nut (ASE) for removal later. Follow the 
same assembly for Joint B.

CPD

ARL 

ARN

ASE ARL

ARL

Note:  Repeat this step on all five assemblies.!

1/2”



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

13

SEC 

1.3

ATL

ARL 

Note:  The Geo-Dome should be stood upright to complete this 

step and the rest of the assembly.!

3/16”

1/2”

Bring the assembles completed in steps 1.1 and 1.2 together as 
shown. Place a Green Tube (CPC) over the Light Brown Tubes (CPD) and 

shown below by placing a 5/16” x Bolt (ASI) through Washer (ARL) 

the Bolt and finger tighten the 5/16” Standard Nut (ATL) for removal later. 

ASI

ARL

ARL

ATL

ASI

CPC

CPC

CPDCPD



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Add two additional Green Tubes (CPC) in the order indicated. Place the 
5/16” x  Bolt (ASI) through the Washer (ARL) then through the five 

5/16” Standard Nut 

(ATL). Tighten completely.

SEC 

ATLASI

ARL 

3/16”

1/2”

5

3

21

ARL

ARL

ASI

ATL

CPC CPC

CPC



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

15

Remove 5/16” Nylock Nut (ASE) from the bottom two Light Brown Tubes 

(CPD). Place a new Light Brown Tube at the bottom of the green 
pentagon assemblies. Secure the Light Brown Tube and Green 

Tubes (CPC) Washer (ARL) and the 

SEC 

1.5

CPC

Note:  Make sure all Bolts on the bottom go in the direction shown, 

with the head of the Bolt on the outside, to prevent injury.!

3/16”

1/2”

CPC

CPD

ARLARL

ARL ARL

ARN ARN

ASEASE

NO NEW HARDWARE REQUIRED 



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

16

Add one of the assemblies completed in step 1.2, to the assembly 

1.5 to attach the assemblies. Continue adding the assemblies from 
step 1.2 to complete the circle.

SEC 

1.6

3/16”

1/2” ATLASI

ARL 



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

17

6

5

1
2

3

Remove the 5/16” Standard Nut (ATL), the Washers (ARL) and the 
Bolt (ASI) at Joint C and add an additional Light Brown Tube with Sticker 

(CPE). Replace the Washer, Nut, and Bolt, however do not completely 
tighten to Joint D, repeat the same process for Joint E. 

Remove the hardware at Joint E. Place the removed Bolt and 

and  in the order indicated. Replace the 

SEC 

1.7

3/16”

1/2”

CPECPE

ATL

ARL

ARL

ASI

NO NEW HARDWARE REQUIRED 



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

18

Connect the five Green Tubes (CPC) at the top by sliding a 5/16” x  

Bolt (ASI) through a Washer (ARL)

the order shown. Secure with a Washer and 5/16” Standard Nut (ATL). 
Tighten completely.

SEC 

1.8

5

3

2

CPC

CPC

CPC

CPC

CPC

1

CAUTION

children to play. Do not allow Children to play on 

3/16”

1/2”

ARL 

ATLASI



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

19

Attach Handholds (CPB)

Attach the handholds by sliding a Washer (ARL) over the 
(ASI) and placing the Handhold over the Bolt. It is critical that the 

Washer is added. Line up the notch on the bottom of the Handhold 

Washer and 5/16” Nylock Nut (ASE). Tighten completely.

SEC 

1.9

WARNING
Before allowing children play ensure 
handholds are in place and secure. Replace 

children to play on damaged equipment.

Note:  When moving the Geo-Dome, do not slide the Dome or tip it 

on its side. This may cause the Dome to lose its shape. Instead, use 

several people to lift the Dome and move it to the new location.
!

3/16”

1/2”

Handhold notch fits over 

the top of the Tube joint

ARL 

CPB

ARL

ARL

ASI

ASE



20

NOTES



21

NOTES



22

ENHANCE YOUR LIFETIME® PURCHASE BY ADDING 

ACCESSORIES OR OTHER GREAT PRODUCTS: 

Or call: 1-800-424-3865

To purchase accessories or other Lifetime Products, visit us at:

www.lifetime.com



23

Lifetime Products, Inc. 

Observing the following statements 
and warnings reduces the likelihood 
of serious or fatal injury.

Si se presta atención a los siguientes 
enunciados y avisos de advertencia 
se reduce la probabilidad de pro-
ducirse lesiones serias o mortales.

L’observation des déclarations et des 
avertissements suivants réduit les risques 
de blessures graves ou fatales.

-



UNAVAILABLE OR OBSOLETE.

1. Lifetime Playground systems are warranted to the original purchaser to be free from defects in material or 

as imperfections that impair the use of the product. Defects resulting from misuse, abuse or negligence will 
void this warranty. This warranty does not cover defects due to improper installation, alteration or accident. 

beyond the control of the manufacturer.

equipment. If the equipment is defective within the terms of this warranty, Lifetime Products, Inc. will repair or 
replace defective parts at no cost to the purchaser. Shipping charges to and from the factory are not covered 

replacement of the playground system or its components are not covered under this warranty.

In addition, defects resulting from intentional damage, negligence, unreasonable use or hanging from the 
net or rim will void this warranty.

sold on this condition, and no representative of the company may waive or change this policy.

5. This product is not intended for institutional or commercial use; Lifetime Products, Inc. does not assume any 
liability for such use. Institutional or commercial use will void the warranty. 

Inc., nor any representative assumes any other liability in connection with this product. This warranty gives 
you specifi c legal rights, and you may also have other rights which vary from state to state.. 

ALL WARRANTY CLAIMS MUST BE ACCOMPANIED BY A SALES RECEIPT.

**Call, or visit our Web site for Saturday hours**
Please include your dated sales receipt and photographs of damaged parts.

To register the product, visit our Web site at www.lifetime.com

WARRANTY INFORMATION

www.lifetime.com

*Warranty is only valid in the United States.




